
Grand (unction
COLORADO

CITY MANAGER'S OFFICE

March 28. 2022

Colorado Water Conservation Board:
Finance Section
Attn: Matt Steams, P.E.
1313 Sherman Street, Room 718
Denver, CO 80203

Dear Mr. Steams,

Please find enclosed a Loan Feasibility Study and Loan Application for the Kannah
Creek Flowline Replacement Project that the city of Grand Junction is proposing to
complete in 2022. We are requesting a $3,200,000 loan for this project through the
CWCB Water Project Loan Program.

Should you have any questions, please contact our Utilities Director, Randi Kim at 970-
244-1429 or randik@qicitv.orq.

Thank you for your consideration.

^' / <
Sincerely,

^Greg C^ton, ICMA-CM
City Mahager

2$0 NORTH $TH STREET, GRAND JUNCTION, CO Sl^OI P [9/0] 244 I$o8 ^V\VW.gjcity.org
[...]
 This City’s Planning Department estimates an annual growth rate of 1.4%.  

However, the growth in the City’s water service area is expected to be infill by 

nature, which is anticipated to result in a lower overall increase in population.    

o Population change of 19,400 . 

o Additional average day demand of 1.8 mgd (88 gpcd for new population of 19,400) 

o Future average day demand of 6.5 mgd (4.7 mgd current average day plus 1.8 mgd future 

average day)  

o Future peaking factor of 2.0.   

 The ratio of future peak to average day demand will be lower due to the infill 

nature, with less outdoor irrigation, fewer new parks, commercial or industrial 

users.  

o Peak day demand of 13.0 mgd.   

Options considered in this study will be sized for a peak day demand of 13.0 mgd.   

  

 
3 Source – DiNatale Water Consultants, July 9, 2019, Memorandum, Water Supply Analysis in support of a finding 
of diligence for the Gunnison River Pipeline Water Right 



Water Supply Options Assessment Rev. 6  Background  

 

 

City of Grand Junction                10 Burns & McDonnell 
 

2.5 Planning Goals 

The options presented in the study are evaluated with their respect to their ability to provide operational 

redundancy, long term resiliency or both.  For the purposes of discussion, the terms are defined as 

follows:  

• Operational Redundancy – The ability to provide redundancy to the hydraulic capacity of the 

Purdy Mesa Flow Line, up to future peak day demands of 13 mgd.  

 

• Long Term Resiliency – The ability to supply raw water from an alternative source in the event 

of a long term interruption to the City’s primary source (Kannah Creek watershed and the Juniata 

Reservoir).  

2.5.1 Operational Redundancy    

This study considers which available water source has the ability to provide operational redundancy to the 

PMFL. The options are sized for 13 mgd future peak day demands if the PMFL is offline.  PMFL outages 

are defined as short term events due to line breaks or periodic maintenance.  Short term outages are 

expected to be corrected within five days.  

It is anticipated that the City staff is able to repair line breaks on the PMFL within five days.  The existing 

raw water Reservoirs 3 and 4 have up to 23 mg of storage that is available to the WTP from PS3 during 

short term outages (approximately 5 days of storage at current average day demands).  The raw water 

stored in Reservoirs 3 and 4 is also available to augment flows to the WTP for Options that do not 

provide the future peak day demand of 13 mgd.  

The KCFL provides redundancy to the PMFL from the upper Kannah Creek watershed.  However, the 

existing KCFL is limited to only 2 mgd to limit stress on the pipeline and air entrainment.  An Option 

considering the replacement of the KCFL will need to be sized for 13 mgd if a truly redundant pipeline is 

desired.  However, this will require a new connection from Juniata Reservoir to the KCFL to augment 

KCFL flows due to the seasonal water rights from Kannah Creek (5 mgd summer and up to 7.5 mgd in 

the winter, when available).  The redundancy provided by a replaced KCFL is only available if the Juniata 

Reservoir and the Kannah Creek watershed are not impacted by the same event preventing the use of the 

PMFL.   

The City may use their existing Clifton interconnection (5.5 mgd capacity) to augment any treated water 

flows that the WTP is not able to produce. The use of Clifton treated water also allows the City to reserve 

its Grand Mesa water allocation (Juniata Reservoir and Kannah Creek), while utilizing their Colorado 

River rights through a water rights transfer.  This is discussed in more detail in Option 10.   

2.5.2 Long Term Resiliency  

Long term resiliency is necessary for outages that impact the source availability of the Juniata Reservoir 

and the Kannah Creek watershed.  A redundant pipeline to the Grand Mesa will not resolve water supply 

issues if the Juniata Reservoir and Kannah Creek watershed are impacted as a whole.   

 Events that may impact the availability of the KC watershed include runoff from wildfire, algae blooms, 

or drought.  These events are expected to be longer term in nature and could last for a period of a few 



Water Supply Options Assessment Rev. 6  Background  

 

 

City of Grand Junction                11 Burns & McDonnell 
 

weeks to several months.  Resiliency options including those drawing from alternate sources than the 

Grand Mesa – Gunnison River, Colorado River. or the Plateau Creek watershed (Ute).   

2.6 Corrosion Control Study    

Corrosion control studies (CCS) are required by both the Colorado Department of Public Health and 

Environment (CDPHE) and the Environmental Protection Agency’s Lead and Copper Rule to evaluate 

and determine the optimal corrosion control treatment (CCT) for a water system. Usually a CCS is 

required to obtain an “optimized” designation for either an action level exceedance of lead or copper or 

treatment changes expected to affect corrosivity.  

The City has had no action level exceedances that would normally trigger a CCS.  However, a CCS is 

required if there is a change of the raw water source.  A CCS would review the current treatment process 

and review other potential CCT’s to comply with CDPHE and EPA requirements.  

Lead and Copper Rule requirements state that a single CCT must be used at all treatment sites. Therefore, 

the optimal CCT for the City’s entire water system must be identified from a holistic view of the City’s 

distribution system,  The optimal CCT is not for individual treatment sites and must include other finished 

water entry points (e.g. Clifton or Ute interconnections, if used).   

Potential CCT for the City may include zinc orthophosphate (ZOP) addition, alkalinity adjustment, pH 

adjustment or calcium hardness adjustment.  The effectiveness of CCT options must be studied over a 

range of conditions and water quality parameters.  

This study assumes the implementation of a ZOP as the optimal CCT, which requires the City to add the 

corrosion control chemical at the WTP or other finished water entry points.  Implementing ZOP would 

require the addition of chemical feed and storage equipment in a new building.  Additionally, the City 

must consider the potential impacts ZOP will have on the Persigo Wastewater Treatment Plant, which 

will be subject to low phosphorous limits in the future. The implementation of ZOP could result in a 

significant rise in treatment costs for the Wastewater Treatment Plant. 

A CCS is not part of this study but is recommended if there is a change to the City’s raw water source.    

 



Water Supply Options Assessment Rev. 6 Option Descriptions  

 

 

City of Grand Junction                12 Burns & McDonnell 
 

3 OPTION DESCRIPTIONS 
The Project Team identified the following options for providing redundancy to the PMFL, as well as 

resiliency to the Purdy raw water source.  Table 5 lists the options that were developed as part of this 

study.   

Table 5: Summary of Options 

# Option 

1 Treat Gunnison River by Lime Softening  

2 Treat Gunnison River by Reverse Osmosis  

3 Settle Gunnison River in Existing Reservoirs and Blend with Clifton  

4 Settle Gunnison River in Existing Reservoirs and Use for Raw Water  

5 Replace Kannah Creek Flow Line (24 inch) 

6 Replace Kannah Creek Flow Line (20 inch) 

7 Replace Kannah Creek Flow Line (24 inch) and Add Turbine 

8 New WTP in Kannah Creek Watershed 

9 Clifton Water Emergency Interconnect 

10 Transfer Colorado River Rights to Clifton for Treatment (Full Expansion, 24 inch pipeline)  

11 Transfer Colorado River Rights to Clifton for Treatment (Partial Expansion, 20 inch pipeline)  

12 Route Gunnison to Clifton WTP from Current Intake 

13 Purchase Treated Water from Ute (Breakpoint Chlorination)  

14 Purchase Treated Water from Ute (Chloramine Conversion)  

 

The following sections provide a narrative of each option, list the assumptions made and present a process 

flow diagram.   

Appendix A includes the detailed scope used to develop the EOPCC for each option.   

Appendix B presents the EOPCC.   

 

 



Water Supply Options Assessment Rev. 6  Option 1  

 

 

City of Grand Junction                13 Burns & McDonnell 
 

3.1 Option 1: Treat Gunnison River by Lime Softening  

The City owns water rights to the Gunnison River that are not currently being utilized. The existing intake 

and Gunnison River Pump Station (GRPS) are only exercised periodically when raw water is sent to the 

WTP to blend with water in Reservoirs 3 and 4. Total dissolved solids (TDS) levels in the Gunnison 

River are above the secondary maximum contaminant level (MCL) of 500 mg/L.  High TDS make the 

Gunnison River an undesirable water source, which necessitates additional treatment if used as a raw 

water source. 

The existing intake will remain in service at its current location.  The GRPS will be upgraded with new 

pumps, electrical and superstructure.  Raw water from the Gunnison River will be pumped to Reservoir 4 

to settle by gravity before it is sent to new lime softening clarifiers.  

Lime softening by lime and/or soda ash addition will remove hardness by precipitation. Lime softening is 

assumed to the effective at reducing TDS because the Gunnison River TDS is dominated by calcium 

sulfate.  A softened TDS goal of 200 mg/L was selected to produce water quality similar to that of Purdy 

Mesa.  Lime silos and feed equipment, soda ash feed equipment, carbon dioxide feed equipment, solids 

handling and dewater systems will be included within the main building.  Lime clarifiers and the chemical 

facilities will be located on City land to the north of Reservoir 3.   

The existing Reservoir 3 Pump Station will be replaced with a new Filter Feed Pump Station to pump 

softened water to the existing WTP for filtration.  All irrigation flows will also be routed from this pump 

station.  

The softened Gunnison River source is significantly different in character from the current Purdy Mesa 

source.  Therefore, a ZOP storage and dosing facility will be required on the finished at the WTP for 

corrosion control.   

The following assumptions were used for this Option:  

• Raw water source: Gunnison River via GRPS  

• 13 mgd peak day demand  

• KCFL will remain at current capacity as a partial backup for PMFL 

• Reuse the existing intake and wet well for GRPS  

• Reuse the existing pipeline from GRPS to Reservoir 3  

• Lime softening process is able to reduce TDS to 200 mg/L, based on water dominated by calcium 

sulfate  

• Lime softening effective at removing selenium present in Gunnison River  

• Locate lime softening on City land north of Reservoir 3 

• Treated water target to match that of Purdy Mesa (100 to 200 mg/L TDS)  

• Turbidity: < 2 NTU  

Figure 3 illustrates a conceptual process flow diagram for Option 1.  

  



Water Supply Options Assessment                                                         Rev. 6                                        Option 1  

 

 

City of Grand Junction                                                                             14            Burns & McDonnell 
 

 

 

 

 

Figure 3: Process Flow Diagram for Option 1 



Water Supply Options Assessment Rev. 6 Option 2 

 

 

City of Grand Junction                15      Burns & McDonnell 
 

3.2 Option 2: Treat Gunnison River by Reverse Osmosis  

The high TDS of the Gunnison River may also be treated using nanofiltration (NF) or reverse osmosis 

(RO).  A treatment goal of 100 to 200 mg/L TDS was selected to match the existing water quality 

supplied by the City from Purdy Mesa. This NF/RO process is similar to that used by Clifton on their 

Colorado River source.   

The proposed treatment train consists of high pressure feed pumps, cartridge filters, RO skids, cleaning 

system, and chemical systems.   

 

The existing intake will remain in service at its current location.  The GRPS will be upgraded with new 

pumps, electrical and superstructure.  Raw water from the Gunnison River will be pumped to Reservoir 4 

to settle by gravity before it is sent to Reservoir 3.  Reservoir 3 Pump Station pumps and electrical system 

will be upgraded.  The settled Gunnison River water will be blended with the PMFL at the WTP contact 

basins and sent to filtration.  A side stream flow of approximately 50% will be sent to NF/RO to remove 

TDS.  NF/RO filtrate will be blended into the WTP filtered water to meet the TDS treatment goal.   

The treated Gunnison River source is significantly different in character from the current Purdy Mesa 

source. Therefore, a ZOP storage and dosing facility will be required on the finished at the WTP for 

corrosion control.     

 

Brine disposal is a challenge for RO facilities and will require negotiation with the CDPHE Water Quality 

Control Division.  Disposal options include evaporation ponds, deep well injection, discharge to a 

wastewater treatment plant or discharge to surface water. Disposal by evaporation ponds will require a 

significant footprint larger than the City’s existing WTP property. Therefore, deep well injection was 

assumed for this study because of the proximity of abandoned oil and gas wells and likelihood of CDPHE 

approval.   

The following assumptions were used for this Option:  

• Raw water source: Gunnison River via GRPS 

• 13 mgd peak day demand 

• KCFL will remain at current capacity as a potential backup for PMFL 

• Reuse the existing intake and wet well for GRPS and PS3  

• Reuse the existing pipeline from GRPS to Reservoir 3  

• Locate the proposed RO system on open land to the south of the existing WTP 

• Pretreatment turbidity goal: < 10 NTU 

• Treated water target: < 100 mg/L TDS (to match existing source). 

• Brine disposal using a high-pressure pump station and injected to four deep injection wells 

(10,000 to 15,000 feet).   

• Suitable nearby candidates to locate and permit RO brine disposal by deep well injection  

 

Figure 4 illustrates a conceptual process flow diagram for Option 2. 

 



Water Supply Options Assessment                                                        Rev. 6               Option 2 

 

 

City of Grand Junction                                                                                  16             Burns & McDonnell 
    

 

 

 

 

 

Figure 4: Process Flow Diagram for Option 2 

 

 

Raw Water 
Control Vault

Contact Basin Filters Clearwell Storage Tank

PMFL

KCFL
Finished 
Water

Grand Junction 
Distribution 

Network

Kannah 
Creek

Juniata 
Reservoir

Reservoir 3Reservoir 4

Basin 3 
Pump 
Station

Gunnison 
River Pump 

Station

Gunnison 
River

Raw Water 
Irrigation

Raw Water  
Irrigation

Reverse 
Osmosis

Brine Disposal 
by Deep Well 

Injection

RO Bypass if 
PMFL in Use

Corrosion 
Control



Water Supply Options Assessment Rev. 6 Option 3 

 

 

City of Grand Junction                17      Burns & McDonnell 
 

3.3 Option 3: Settle Gunnison River in Existing Reservoirs and Blend with Clifton 

This Option utilizes Gunnison River water rights by pumping to Reservoir 4 where major turbidity will be 

settled to less than 10 NTU. Settling in Reservoir 4 will be achieved by gravity with no mechanical 

modifications.  Settled Gunnison River water will be pumped to the Raw Water Control Vault by a new 

PS3 and treated through the existing WTP.   

This treatment will not impact the salinity or TDS of the water which is above the secondary maximum 

contaminant level (MCL) of 500 mg/L.  Thus, settled water from Gunnison River will be blended with 

treated water from Clifton at the Raw Water Control Vault to meet the City’s existing distribution system 

TDS.  The blending of Clifton water to the Gunnison River is assumed at a 4:1 ratio to meet the finished 

water TDS goal.   